ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 43.25 -30.75 74 64.82 329 11.57 66.04 - - P H
7386 46.23 -27.77 74 61.79 36.64 13.83 | 66.03 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH11 4924 42.96 -31.04 74 64.72 32.71 11.57 66.04 - - P \%
2462MHz 7386 47.06 | -26.94 74 62.58 | 36.68 | 13.83 | 66.03 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2386.16 67.34 -6.66 74 53.19 27.36 17.58 | 30.79 231 64 P H
2389.68 49.82 -4.18 54 35.63 27.38 17.59 30.78 231 64 A H
* 2422 - - 74 107.66 27.56 17.64 | 30.78 231 64 P H
* 2422 - - 54 99.31 27.56 17.64 | 30.78 231 64 A H
802.11be 2484.56 64.32 -9.68 74 494 27.88 17.74 30.7 231 64 P H
EHT40 Full 2483.5 51.01 -2.99 54 36.11 27.87 17.73 30.7 231 64 A H
CHO03 2385.36 63.52 -10.48 74 49.52 27.21 17.58 30.79 100 315 P \%
2422MHz 2390 46.08 | -7.92 54 3206 | 2721 | 1759 | 30.78 | 100 | 315 | A | V
* 2422 - - 74 104.14 27.38 17.64 30.78 100 315 P \%
* 2422 - - 54 94.96 27.38 17.64 30.78 100 315 A \%
2486.16 57.4 -16.6 74 42.65 27.7 17.74 30.69 100 315 P \%
2483.52 46.11 -7.89 54 31.38 27.7 17.73 30.7 100 315 A \%
2361.36 55.81 -18.19 74 41.89 27.2 17.54 30.82 187 56 P H
2389.84 44.61 -9.39 54 30.42 27.38 17.59 30.78 187 56 A H
* 2437 - - 74 106.63 27.61 17.66 30.75 187 56 P H
* 2437 - - 54 96.69 27.61 17.66 30.75 187 56 A H
802.11be 2485.84 65.52 -8.48 74 50.59 | 27.88 | 17.74 | 30.69 | 187 | 56 P | H
EHT40 Full 2483.52 53.03 -0.97 54 38.13 27.87 17.73 30.7 187 56 A H
CH 06 2359.76 54.71 -19.29 74 40.82 27.17 17.54 30.82 399 40 P \Y,
2437MHz 2373.2 43.92 | -10.08 54 29.97 27.2 1756 | 30.81 | 399 | 40 AV
* 2437 - - 74 98.2 27.46 17.66 30.75 399 40 P \Y,
* 2437 - - 54 89.53 27.46 17.66 30.75 399 40 A \%
2483.52 62.68 -11.32 74 47.95 27.7 17.73 30.7 399 40 P \%
2483.52 49.78 -4.22 54 35.05 27.7 17.73 30.7 399 40 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2374 56.55 -17.45 74 42.51 27.29 17.56 30.81 347 350 P H
2389.36 44.08 -9.92 54 29.91 27.37 17.58 | 30.78 | 347 | 350 A | H
* 2452 112.76 - - 98.15 27.66 17.68 30.73 347 350 P H
* 2452 103.4 - - 88.79 27.66 17.68 30.73 347 350 A H
802.11be 2484.16 64.31 | -9.69 74 4941 | 2787 | 17.73 | 307 | 347 | 350 | P | H
EHT40 Full 2483.52 53.4 -0.6 54 38.5 27.87 17.73 30.7 347 350 A H
CH 09 2388.88 5493 |-19.07 74 40.92 27.21 17.58 | 30.78 | 200 | 333 P |V
2452MHz 2388.88 43.88 |-10.12 54 29.87 | 2721 | 1758 | 30.78 | 200 | 333 | A | V
* 2452 108.7 - - 94.21 27.54 17.68 | 30.73 | 200 | 333 P |V
* 2452 99.22 - - 84.73 27.54 17.68 | 30.73 | 200 | 333 A |V
2483.76 64.57 -9.43 74 49.84 27.7 17.73 30.7 200 333 P \%
2483.52 52.87 -1.13 54 38.14 27.7 17.73 30.7 200 | 333 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C17 of C24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 43.25 -30.75 74 65.3 32.62 11.51 66.18 - - P H
7266 45.29 -28.71 74 60.51 37 13.74 65.96 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CHO03 4844 44.08 -29.92 74 66.12 32.63 11.51 66.18 - - P \%
2422MHz 7266 4529 |-28.71 74 60.59 | 36.92 | 13.74 | 65.96 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path | Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 43.07 -30.93 74 64.94 32.73 11.53 66.13 - - P H
7311 45.44 -28.56 74 60.78 36.88 13.77 65.99 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 06 4874 44.05 -29.95 74 66.03 32.62 11.53 66.13 - - P \%
2437MHz 7311 45.83 | -28.17 74 61.13 | 36.92 | 13.77 | 65.99 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4904 43.17 -30.83 74 64.85 32.83 11.56 66.07 - - P H
7356 45.37 -28.63 74 60.84 36.73 13.81 | 66.01 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 09 4904 43.27 -30.73 74 65.17 32.61 11.56 66.07 - - P \%
2452MHz 7356 4554 | -28.46 74 60.95 36.79 13.81 | 66.01 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
Vv
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
22704 4466 | -29.34 74 40.04 38.46 15.03 | 48.87 P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11g
22576 43.36 -30.64 74 38.68 38.38 14.92 48.62 P \%
SHF
Vv
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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FCC RADIO TEST REPORT

Report No. : FR231214001A

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
78.21 30.64 -9.36 40 47.74 13.42 1.62 32.14 - - P H
153.19 33.86 -9.64 43.5 46.89 16.91 2.23 32.17 - - P H
317.69 25.83 |-20.17 46 35.54 19.45 3.07 32.23 - - P H
500.45 3295 |-13.05 46 37.46 24 3.81 32.32 - - P H
749.28 34.55 -11.45 46 33.69 28.09 4.77 32 - - P H
938.89 34.15 |-11.85 46 29.27 30.53 5.29 30.94 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 37.98 36.01 -3.99 40 46.21 20.81 1.15 32.16 100 43 Q \%
75.59 37.8 -2.2 40 55.34 13.02 1.58 32.14 100 88 Q \Y,
156.92 24.64 -18.86 43.5 37.96 16.61 2.24 32.17 - - P \%
241.46 22.17 -23.83 46 34.27 17.48 2.65 32.23 - - P \%
500.55 31.62 | -14.38 46 36.13 24 3.81 32.32 - - P |V
949.56 35.27 -10.73 46 29.8 30.98 5.29 30.8 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as

against limit or noise floor only

“

means no suspected emission found and emission level has at least 6dB margin

TEL : 408-904-3300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 408-904-3300 Page Number : C23 of C24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3.

Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2.

Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBpV) — 35.86 (dB)

= 43.54 (dBuV/m)

2.

Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 408-904-3300 Page Number : C24 of C24




ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

Appendix D. Radiated Spurious Emission Plots

Temperature : 17.1~21.4

Test Engineer : Jesse, Yuan Lee and Leo Liu
Relative Humidity : 41.2~56.3

Note symbol

-L Low channel location

-R High channel location

TEL : 408-904-3300 Page Number : D1 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR231214001A

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+3

Horizontal

Fundamental

1 (dBuVim)

Date: 12-11-2023

A (@BuVim)

Date: 1241-2023

/

Avg.

: RBW:1000.000KHz VBMW:3.000KHz SWT:Auto

: AVG_54 3m HORN_02115_230809 HORIZONTAL
: RBN:1000.000KHz VBM:3.000KHz SWT:Auto

PEAK 74
e / n
e o bbb
ettt P VRPRPI S U OV 1 o
5 T ma. P RSPV SR S
30 30|
10 10]
510 20, 4. 2360. 2560, 200, 215 000 300, 1500 1700 19 2100, 2300 200 2700 3000
Freauency (MH2) Freauency (MHz)
site : @3CHO1-CA site : 93CHO1-CA
Condition : PEAK_BE_74 3m HORN_02115_230869 HORTZONTAL Condition : PEAK_74 3m HORN_62115_236809 HORIZONTAL
: RBW:1000.600KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12-11-2023 A @Buvim) Date: 12:41-2023
130 130f
o) 10l
%) o0
/
i 70
v 54|
50 50 =)
e
O P RS S
30) 30|
10 10]
310 2320, 4. 2360. 260, 2a00. Z 000 300, 1500 1700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site : @3CHO1-CA site + 83CHO1-CA
Condition : AVG_BE_54 3m HORN_02115_230869 HORTZONTAL Condition

TEL : 408-904-3300
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FCC RADIO TEST REPORT

Report No. : FR231214001A

— vatec 1212029 — oatc 1212029
15 15
5
o o
o o
venk 74
7 I
; i
| e st e A A
P o
3 5
r w
o7 i T T ooz T NN = = T 00
Froauency iz Freaiency (i
Site : @3CHO1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3n HORN_02115_230809 VERTICAL Condition  : PEAK_7 3n HORN_62115_230809 VERTICAL
. RoW: 1003, 000K'Hz VBH: 3000.006KHz SWT:Auto . RoW: 1060. 006Kz VBH: 3300.000KHz SHT:Auto
— vatc 1212029 — oatec 1212029
15 15
o A o
o) / o0l
7 / m
54
s T 1 50 ——
5 5
r w
T i T T T s L R T e 00
Freuency ) Freaiency (e
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02115_230809 VERTICAL Condition : AVG_54 3m HORN_62115_230809 VERTICAL
- ReW+1600. 000Ktz VaW: 3. 030KHz SWT:Auto . RBW:1000. 006Kz VBH:3.000KHz SHT:Auto

TEL : 408-904-3300
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) @Buvim) Date: 12422023 ) @Buvimy Date: 12422023
130 120
1
o 1o
a0 2
perK 74
g 1/ 7
.y
: W bV L T DO

m wl —

! 3

10 10

0 740 T TN T T N T 00 7m0 00 oo fa o6 feon  Foo 700 200 700, )
roquency (HHz) Froauency (is)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_02115_230809 HORIZONTAL Condition : PEAK_74 3m HORN_0©2115_230809 HORIZONTAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW: 3000.000KHz SUT:Auto
) @uvim) Date: 12422023 ) @Buvimy Date: 12422023
120 120
o /“ 0]
a0 2
g 7
/! 654

50 S RPN 50 Po L —

—— — ——
) 3
10 10

30 F R T 7 T P 50 7010 700 Too wn o fon  Foo  Z00 200 700, E)
roquency (HH:) Froauency (Ws)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL Condition : AVG_54 3m HORN_62115_230809 HORIZONTAL
+ RBMN:1000.000KHz VBW:3.000KHz SWT:Auto + RBIM:1000.000KHz VEW:3.000KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+3

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 12122023

/ \, veax s 74
70 \
AR W N,
5
0
1
R W SN T
Frequency ()
Site : @3CHO1-CA
Condition  : PEAK_BE_74 3m HORN_02115

: RBIN:1000.000KHz VEW:3000.000KHz SWT:Au

230809 HORIZONTAL
to

Left blank

Avg.

1 (g8

)

Date: 12:12.2023

ave_E 54|

420

site
Condition

2430,

2840,

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02115_230809 HORIZONTAL
: RBMW:1000.000KHz VBW:3.000KHz SWT:Auto

250,

20, 2480, 2490, 250

2450,
Frequency (MHz)

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+3

Vertical

Fundamental

Avg.

: RBW:1000.000KHz VEW:3.000KHz SWT:Auto

site
Condition

) @Buvim) Date: 12122023 ) (@Buvim) Date: 1212202
130 130)
4
o 1o
90 B
pea 74
7o 7
1 w T e
o narion] b pseatons
o ok e Aot
0 3
10 10
310 7240, 60 60, a0 zazn. Z4. 460, 2470 00 oo i06 700 900 Zio0  Z00 2500 2700 000
Frequency (M) Frequency (Mie)
site : e3cHo1-cA site : 03CHO1-CA
Condition PEAK_BE_74 3n HORN_02115_230809 VERTICAL Condition : PEAK_74 3n HORN_02115_230809 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12122023 ) @Bavim) Date: 1212202
10 130)
o /w 110
90 / B
o 7
o 54
P o - P o ———
0 3
10 10
310 740, P Ty a0 220 740, 460, 2470 %00 oo a0 a0 Zioo  Z00 00 700 000
Frequency (MH) Frequency (Mie)
site : eacHe1-cA : e3cHe1-CA
Condition ¢ AVG_BE_54 3m HORN_02115_230809 VERTICAL

: AVG_54 3m HORN_62115_236809 VERTICAL
: RB:1000.000KHz VBI:

.000KHz SWT:Auto

TEL : 408-904-3300
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Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 12122023

PEAK BE 74
w4
bt ety
50
)
10
420 2430, 2840, 2460 210, 2480, 2450, 2500
Frequency (Miz)
Site : @3CHO1-CA
Condition : PEAK_BE_74 3m HORN_02115_230869 VERTICA

_E L
: RBW:1000.00@KHz VBi:3000.000KHz SWT:Auto

Left blank

Avg.

site
Condition

1 (dBuVim)

Date: 12:12.2023

-/

N

ave_E 54|
i

a2 240, 2840,

: @3CHO1-CA

0.
cy (MH2)

20, 2480, 2490, 250

: AVG_BE_S4 3m HORN_02115_230809 VERTICAL

: RBMW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR231214001A

b
.
gt
I B
50 o O P RPN ——
T o
Site : @3CHe1-CA Site : @3CHO1-CA
Condition EAK_BE_74 3m HORN_62115_230809 HORIZONTAL Condition : PEAK_74 3m HORN_0©2115_230809 HORIZONTAL
-
S
90| \ 90f
’\ AVG_54)
50 R Smm— = 50
i — ——
T e i
Site : @3CHe1-CA : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL Condition : AVG_54 3m HORN_62115_230809 HORIZONTAL
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz
1+3 Vertical

Fundamental

) @uvim) Date:12:42.2025 ) @Buvimy Date: 12422023
130 120
1
0 1o
a0 2
peAK g s perK 74
g 7
. — b A A .
E PR A — st o
0 3
10 10
50 2463.2465. 2467, 2460 2471, 2473 2475 2477 2470, 2401 2493, 2405, 2407, 2408 2491 2403, 7495, A7, 7500 00 oo a6 feon  Foo 700 206 700, )
Froquency (Wie) Froquency (WHs)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK_BE_74 3m HORN_62115_230809 VERTICAL Condition : PEAK_74 3m HORN_02115_230809 VERTICAL
) @Buvim) Date: 12422023 ) @Buvimy Date: 12422023
120 120
1o
2
7

AVG_BE b4l

) 30
1) 10]
450 2463, 2465. 2467.2460. 2471, 2473. 2475, 2477, 2470, 2481, 2483, 2485 2467, 2489, 2491, 2493, 2495.2497. 2500 000 300, 50, 1700, 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02115_230809 VERTICAL Condition : AVG_54 3m HORN_62115_236809 VERTICAL

Avg.

TEL : 408-904-3300 Page Number : D9 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1+3 Horizontal Fundamental

1 (dBuVim) Date: 12-11.2023 A (@BuVim)

Date: 1241-2023

a0 a0
| vex 74
L 7

e L
bt s
ul et A AN
s0) Sofresfii
30 30|
10 10]
510 20, 4. 2360. 260, 200, 215 000 300, 1500 1700 19 2100, 2300 200 2700 3000
Freauency (MH2) Freauency (MHz)
site : @3CHO1-CA site : 93CHO1-CA
Condition : PEAK_BE_74 3m HORN_02115_230869 HORTZONTAL Condition : PEAK_74 3m HORN_62115_236809 HORIZONTAL
: RBW:1000.600KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12-11-2023 A @Buvim) Date: 12:41-2023
130 130f
0] e 110

%) // 90
i 0

VG54
50 1 50|

310 2320, 2340,

2360. 260, 2a00. Z 000 300, 1500 1700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)

site : @3CHO1-CA site + 83CHO1-CA

Condition : AVG_BE_54 3m HORN_02115_230869 HORTZONTAL Condition : AVG_S4 3m HORN_62115_230809 HORIZONTAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto : RBN:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408-904-3300 Page Number : D10 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1+3 Vertical

1 (@BuVim)

Fundamental

Date: 12-11-2023 A (@Buvim) Date: 12-11-2023
130

ol 10

PERK 74
/ 0
1

ot esor]
50 S0t gt otk et e
) 30
10 10]
310 2920, 2340, 2360, 2360, 2400, 2415 000 300, 150, 1700, 1900 2100 2300 2500 2700, 3000
Frequency (Miz) Frequency (MHz)
Site : @3CHO1-CA site : @3CHE1-CA
Condition : PEAK_BE_74 3m HORN_02115_230869 VERTICAL Condition : PEAK_74 3m HORN_02115_230869 VERTICAL
: RBW:1000.00@KHz VBi:3000.000KHz SWT:Auto : RBM:1000.009KHz VBII:3000.000KHz SWT:Auto
1 @BuVim) Date: 12-41-2023 A (@Buvim) Date: 12:11-2023
130 130
of 110
o) 9
i 0
50 . 50| ——
B e

) 30
1) 10]

310 2320, 2340, 2360, 2380, 2400 215 000 300, 50, 1700, 1900 2100 2300 2500 2700, 3000

Frequency (MHz) Frequency (MHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02115_230809 VERTICAL Condition
: RBMW:1000.000KHz VBW:0.01KHz SWT:Auto

: AVG_54 3m HORN_62115_236809 VERTICAL
: RBN:1000.000KHz VBI:0.010KHz SWT:Auto

Avg.

TEL : 408-904-3300 Page Number : D11 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report N

0.: FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+3

Horizontal

Fundamental

Avg.

i Oates 12412023 ) @Buvm) oate: 12112023
120 130
T
"
o N o
s 20
pek 74
g 7
u A M,-/ s
1 M )
s 0 SRR OO RPN RS E e bt
2 0
10 1
50 P w0 am oMo 2 am o0 To e W0 100 Zo 36 00 7700 3000
roquency (M) Froduency (M)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_02115_230809 HORIZONTAL Condition : PEAK_74 3m HORN_0©2115_230809 HORIZONTAL
 REW:1000.000KHZ VEW:3000.000KHzZ SWT:Auto + RBMN:1000.000KHz VBM: 3000.000KHZ ST:Auto
1 gBovim) Oate: 12412023 J @Buvm) Date: 12112023
120 130
o o
a0 20
o 7o
v w54
s0f =
2 Y
10 1
50 e me Bl e wm 7o 2460 2im0 w0 To e T 100 Zo 36 00 7700 3000
requency (ki) Fredquency (M)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL Condition
© REW:1600.008KHz VBW:0.010KHz SWI:Auto

: AVG_54 3m HORN_02115_230809 HORIZONTAL
: RB:1000.000KHz VBI:

.010KHz SWT:Auto

TEL : 408-904-3300

Page Number

: D12 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+3 Horizontal Fundamental

Date: 12-11-2023

~
/
90| /
~ pe o 74

g ‘MW“"‘WWWM \

T

50

)

10

420 2430, 2840, 2450, 2460 210, 2480, 2450, 2500
Frequency (Miz)
Site : @3CHO1-CA
Condition : PEAK_BE_74 3m HORN_02115_230869 HORIZONTAL
: RBW:1000.00@KHz VBi:3000.000KHz SWT:Auto

Peak Left blank

10, /\l/\’\ﬁ
S
IV -
L AVG_BE_54|
50/ - 1
,
.
Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL

: RBMW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 408-904-3300 Page Number : D13 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report N

0.: FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+3

Vertical

Fundamental

Avg.

) @Buvim) Oate: 12412023 ) @Buvimy Oate: 12412023
130 120
1
0] «/""‘v,,\ 10
% f o0
perK 74
g Y 7
1 i — esenietimntasnped | bt

s P U DTS SO SO P

! 3

10 10

0 740 TN T T N T 00 7m0 00 oo fa o6 feon  Foo 700 200 700, )
roquency (HHz) Frequency (Wis)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_62115_230809 VERTICAL Condition : PEAK_74 3m HORN_02115_230809 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW: 3000.000KHz SUT:Auto
) @uvim) Oate: 12412023 ) @Buvimy Date: 12112023
120 120
o 0
a0 2
g 7
Mo s
N x
50 N e - 50 /_—;_/ ]
) 3
10 10
30 F R T 7 T P 50 7010 700 Too wn o fon  Foo  Z00 200 700, E)
roquency (HH:) Frequency (WHs)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 VERTICAL Condition
© RBM:1000.000KHz VBW:0.610KHz SWT:Auto

: AVG_54 3m HORN_62115_236809 VERTICAL
: RB:1000.000KHz VBI:

.10KHz SWT:Auto

TEL : 408-904-3300

Page Number

: D14 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+3

Vertical

Fundamental

1 (@BuVim)

Date: 12-11-2023

Avg.

: RBMW:1000.000KHz VBW:0.01KHz SWT:Auto

PEAK BE 74
N
Susaieingy, :
50
0
10
a2z 2440 7450 260, 2. Zaa0. )
Froquency (Miz)
Site : @3CHO1-CA
Condition : PEAK_BE_74 3m HORN_02115_230809 VERTICAL
: REW:1000.000KHz VEW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12:11-2029
10
o
] ﬁ
S \
\,\J\ VG BE 54]
50 —
0
10
TR TN 7. 750 7460, 7m0 60, P —)
Frequency (MH2)
Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 VERTICAL

Left Blank

TEL : 408-904-3300

Page Number

: D15 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

) (@Buvim) Dater12:11.2023 A @Buvim) Date: 12:11-2023
130 120
1
o) ’W‘W\k 10l
o) o0l
PEAK BE 74 PEAK 74
7 7|
A
et WA e, i o]
5 s PO VRN SOOI MR e
30) 30|
10) 10]
460 2463.2465.2467.2460.2471. 2473, 2475, 24772470 2481 2483, 2495, 2457, 2460, 24972493, 2405 2497, 2500 000 300, 1500 1700, 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHe)
site : @3CHO1-CA site : 3CHO1-CA
Condition PEAK_BE_74 3m HORN_02115_230809 HORIZONTAL Condition : PEAK_74 3m HORN_62115_230809 HORIZONTAL
: RBW:1000.600KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuim) Date: 12:11-2023 A dBuvim) Date: 12:11-2023
130f 130
10l
o0f
70
i VGt sl | V6 54|
50 S——1
30 30|
1) 10]
460 2463, 2465, 2467, 2460, 2471, 2473, 2475, 2477, 2470, 2461.2483.2485. 2407, 2469, 2491, 2493, 2405 2497, 2500 000 00, 10 1700, 1900 2100 2300 2600, 2700, 3000
Freauency (MH2) Froauency (MHz)
site : @3CHO1-CA site : 83CHO1-CA
Condition : AVG_BE_54 3m HORN_02115_230869 HORTZONTAL Condition : AVG_S4 3m HORN_02115_230809 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408-904-3300 Page Number : D16 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+3

Vertical

Fundamental

1 (g8

) Date: 12-11-2023

A (@Buvim)

Date: 12-11-2023

Avg.

1
11u“~‘v""w<\ 10|
% o)
PEAK BE 74 PEAK 74
70) Sia g™ 0
MM’*’MWW ) B
. S
5 O SO S RO N
3 0|
10 10
460 2463, 2465, 2467.2469. 2471, 2473, 2475, 2477, 2475, 2461, 2463. 2465, 2407, 2400, 2491, 2493, 2495, 2497, _ 2500 00 00, 40 700 100 2100 2300 2600, 2700, 000
Froquency (Miz) Froquency (Miz)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK_BE_74 3m HORN_02115_230809 VERTICAL Condition : PEAK_74 3n HORN_02115_230809 VERTICAL
: RBIN:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3600.000KHz SWT:Auto
) (@Buvim) Date:12:11.2023 A @Buvim) Date:12-11.2023
130 130
0 0]
T~
—
%) o)
7 7|
TS AVG_BE 54| AVG_54]
s ——— P R ——
— T
3 0|
10 10
460 24632465 2467, 2460, 2471, 2473, 2475, 2477, 2470, 2481, 2485, 2485, 2467, 2480, 2491, 2403 24052497, 2500 000 0. 400 0. 00 2100 200 200 2700, 000
Freaquency (MHa) Froquency (Miz)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 VERTICAL Condition
: RBW:1000.000KHz VEW:0.010KHz SWT:Auto

: AVG_54 3m HORN_62115_236809 VERTICAL
: RB:1000.000KHz VBI:

.10KHz SWT:Auto

TEL : 408-904-3300

Page Number

: D17 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR231214001A

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO1 2412MHz

1+3

Horizontal

Fundamental

1 (dBuVim)

Date: 12-11-2023

A (@BuVim)

Date: 1241-2023

Avg.

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto

N
* / w
1 PEAK_74]
70 0 \
: sl | Uit
P
w O O
p %
rsavncy ) Hreuency
Site : ©3CHO1-CA Site : @3CHO1-CA
Condition : PEAK_BE_74 3m HORN_02115_236809 HORIZONTAL Condition : PEAK_74 3m HORN_62115_230809 HORIZONTAL
- ROM:1006..000KHz  VBH: 3000 000KHz SWT:Auto - RoM: 1000 000Kz VBH: 3600..000KHz SHT:Auto
/ 1 AVG_54]
w +/ = _—
— T
- Hmency k)
Site : @3CHe1-CA Site 1 @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02115_236809 HORIZONTAL onditior : AVG_S54 3m HORN_62115_230809 HORIZONTAL

: RBN:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408-904-3300

Page Number

: D18 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO1 2412MHz

1+3

Vertical

Fundamental

1 (g8

)

Date: 12-11-2023

Avg.

: RBW:1000.000KHz VEW:0.010KHz SWT:Auto

A (@Buvim) Date: 12-11-2023
130 130
1
s
ol 10
%) 9
PERK 74
i 70
IPsR————— et
e b e e
s P P ——— e
) 30
10 10]
310 2920, 2340, 2360, 2360, 2400, 2415 000 300, 150, 1700, 1900 2100 2300 2500 2700, 3000
Frequency (Miz) Frequency (MHz)
Site : @3CHO1-CA site : @3CHE1-CA
Condition : PEAK_BE_74 3m HORN_02115_230869 VERTICAL Condition : PEAK_74 3m HORN_02115_230869 VERTICAL
: RBW:1000.00@KHz VBi:3000.000KHz SWT:Auto : RBM:1000.009KHz VBII:3000.000KHz SWT:Auto
1 @BuVim) Date: 12-41-2023 A (@Buvim) Date: 12:11-2023
130 130
of 110
o) 9
i 0
V6 54
50 —
) 30
1) 10]
310 2320, 2340, 2360, 2380, 2400 215 000 300, 50, 1700, 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02115_230809 VERTICAL Condition

: AVG_54 3m HORN_62115_236809 VERTICAL
: RBN:1000.000KHz VBI:0.010KHz SWT:Auto

TEL : 408-904-3300

Page Number

: D19 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - L

1+3

Horizontal

Fundamental

Avg.

: RBMW:1000.000KHz VBW:0.010KHz SWT:Auto

— oatr 1212028 — oatc 1212029
15 15 ;
r‘,w«‘\\%
o f o
o o
\
venk 74
" o m
' A i
st
I B R S
s I .
P 5
r w
= NS 7 T T NN - = T 00
Freauency i) Freaiency (i
Site : @3CHe1-CA Site : @3CHO1-CA
Condition EAK_BE_74 3m HORN_62115_230809 HORIZONTAL Condition : PEAK_74 3m HORN_0©2115_230809 HORIZONTAL
" Re: 106, 000Kz VER: 3000-000KH2 SWT:Auto " RoW: 1060. 006Kz VBH: 3300.000KHz SHT:Auto
— oatc 1212029 — oatec 1212029
15 15
1of / 10
/
7 m
\ AVG_54)
* — ) I p——— —
5 5
r w
= NS . S T T 7 L I T e 00
Hreauency i) Freaiency (e
Site : @3CHe1-CA : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL Condition : AVG_54 3m HORN_62115_230809 HORIZONTAL

: RBW:1000.000KHz VBI:0.010KHz SWT:Auto

TEL : 408-904-3300

Page Number : D20 of D63



ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - R

1+3

Horizontal

Fundamental

Peak

Date: 12-11-2023

% PEAK_BE 74
g .,

e —

50

)

10

420 2430, 2840, 2450, 2460 210, 2480, 2450, 2500
Frequency (Miz)
Site : @3CHO1-CA
Condition : PEAK_BE_74 3m HORN_02115_230869 HORIZONTAL
: RBW:1000.00@KHz VBi:3000.000KHz SWT:Auto

Left blank

Avg.

) (@Buvim) Date: 12:41-2023
130
o /\
unf \
7 \
AvG B 54
50 e— —
3
10
a2 200 240 750, 200 za0. 280, im0 200
Frequency (MHz)
site : @3cHe1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL

: RBMW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408-904-3300

Page Number

: D21 of D63



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - L

1+3

Vertical

Fundamental

1 (dBuVim)

Date: 12:41:2023

Avg.

: RBMW:1000.000KHz VBW:0.01KHz SWT:Auto

J g oate: 12112029
130 130
5
o f’“‘wv o
a0 / 2
j vea 14
70 v,};v‘“w 70|
o, Mot
MWMMWMMWW
50| 5[
0 30
1 "
= I S T D N L . B S T o0
reauency (Miz) Freaiency (i
Site : @3CHe1-CA Site : @3CHO1-CA
Condition EAK_BE_74 3m HORN_02115_230809 VERTICAL Condition : PEAK_74 3m HORN_02115_230809 VERTICAL
. RBM: 1003.000KHz VBH: 3000.000KHz SHT:Auto . RBM:1600.000KHz VEl: 3360.600KH SWT :Auto
1By oate: 12112023 ) oo oate: 12112029
130 130
o . o
i M J
2 )
K { G 54
s ] 50 L
20 30
1 1w
= I S " T o e e T 7 H i 7 )
reauency (i) Freaiency (e
Site : @3CHe1-CA : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02115_230809 VERTICAL Condition : AVG_54 3m HORN_62115_230809 VERTICAL

: RBN:1000.000KHz VBI:0.010KHz SWT:Auto

TEL : 408-904-3300

Page Number

: D22 of D63



ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - R

1+3

Vertical

Fundamental

1 (@BuVim)

Date: 12-11-2023

/ ww\
o
.

T PEAK_BE_74
Mﬂwmw
s
3
r
T T T
Froauency e
Site : @3CHO1-CA
Condition PEAK_BE_74 3n HORN_02115_230809 VERTICAL
. RoW: 1003, 000K'Hz VBH: 3000.006KHz SWT:Auto
—

Avg.

Date: 12-11-2023

ave_E 54|
50) P——— T
)
1)
a2 240, 2840, 250, 2450, 20, 2480, 2490, 250
Frequency (MHz)
site : @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02115_230809 VERTICAL

: RBMW:1000.000KHz VBW:0.01KHz SWT:Auto

Left blank

TEL : 408-904-3300

Page Number

: D23 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

1 gBuvim) Date:1211.2023 ) @govim) Date: 12112023
110 130
.
oottt
e o
a0 a0
pEAK BE 74 pEAK 74
™ L VY I
b
st I NP ot
50 e Sofrtcrebdedetsobute st e e o
Y 0
0 1)
150 34632465, 2467.2450. 2471, 24732475, 24TT 2470, 24812483, 24852457, 2485, 2401 2453, 24952457, 2500 Iy FE R T R T ) 3000
Froquoncy (M) Freqsency (M)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_©2115_230809 HORIZONTAL Condition : PEAK_74 3m HORN_©2115_236809 HORIZONTAL
© REW:1000.000KHz VEW:3000_000KHz SWT:Auto + RBM:1000.000KHz VEW: 3000.000KHz SUT:Auto
1 gBuvim) Date: 1211.2023 ) 8o Date 1211-2023
110 130
110_’\/\,_’\ ol
a0 \ a0
) o
T AVG_BE_54| AVG_54]
s — ) —F —
O PO R et =
0 0
0 1)
450 74632465 2467 2450 2471, 2475, 24752477 2470 AR 2463, 7435 2407, 2460 2401 2493, 2495 2457, 2500 00 FE O T T ¥ R T N )
Froquency (M) Froquency ()
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL Condition : AVG_54 3m HORN_62115_230809 HORIZONTAL
© REW:1000.000KHz VEW:0.010KHz SWT:Auto + REN:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408-904-3300 Page Number : D24 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

1 oBuvm) vat: 12112023 J g oate: 12112029
130 130
5
"ﬂ% "o
o o0
peak o 14 vea 14
2 )
WWMWM
e L - JUR R -

o e A ] e r S TS v

20 30

1 "

5024532465 246724602471 24752475 2477 2470 467 2465 2485 2457 2480 2451 2455 4952457, 2500 D L . B S T o0
Treauoncy Wiz Treduoncy iz
Site : @3CHO1-CA Site : @3CHO1-CA
Condition  : PEAK_BE_74 3n HORN_62115_230809 VERTICAL Condition  : PEAK_72 3n HORN_02115_230809 VERTICAL
. RBM:100.00KHz VEH: 3600_000KHz SHT:Auto . RBM:1600.000KHz VEl: 3360.600KH SWT :Auto
1 apuvim oate: 12112023 ) oo oate: 12112029
130 130
o 0
(S
o o0
2 )
v ot s o 54
P = 5 1]
—— (O R A A s ==
20 30
1 1w
502455 2065 29672960247 2475 2475 24T 2470 2907 2905 2405 2407 ARG 2497 2493 455 24572500 L L N S S~ a3 )
reauoncy e Freauoncy (e
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02115_230809 VERTICAL Condition : AVG_54 3m HORN_62115_230809 VERTICAL
. RBWT1036.000KHz VBW:0.010KHz SHT:Auto . RBIF1600.000KHz VBM:0.610KHz SHT :Auto
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CHO3 2422MHz - L

1+3 Horizontal Fundamental

1 (dBuVim) Date: 12:11.2023 A (@BuVim) Date: 1241-2023

PEAK 74
0 T

70 [
bbb
P e e

S0t s st e s A

30|
10 10]
2510 40, 2360, 2360, 2400, 220, 2040, 2460, 2470 000 300, 1500 1700 19 2100, 2300 2500 2700 3000
Freauency (MH2) Freauency (MHz)
site : @3CHO1-CA site : 93CHO1-CA
Condition : PEAK_BE_74 3m HORN_02115_230869 HORTZONTAL Condition : PEAK_74 3m HORN_62115_236809 HORIZONTAL
: RBW:1000.600KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12-11-2023 A @Buvim) Date: 12:41-2023
130 130f
1
o)

i f” ) ]
\

/ VG54
50 -

310 240, 2360, 260, 2400, 220, 2040, 2860, 2470 000 300, 1500 1700 1900 2100 2300 2500, 2700, 3000
Frequency (MiHa) Freauency (MHz)

site : @3CHO1-CA site + 83CHO1-CA

Condition : AVG_BE_54 3m HORN_02115_230869 HORTZONTAL Condition : AVG_S4 3m HORN_62115_230809 HORIZONTAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto : RBN:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408-904-3300 Page Number : D26 of D63



ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO3 2422MHz - R

1+3

Horizontal

Fundamental

Peak

1 gBuvm) Dot 12112029
120
[
e \‘v\
%
%J\N"Wwww PEAK_BE_74
m R
g,
iro]
5
m
1
T T T ) PR ST )

2460

Frequency (Miz)

Site : @3CHO1-CA

Condition : PEAK_BE_74 3m HORN_02115_230869 HORIZONTAL
to

: RBIN:1000.000KHz VEW:3000.000KHz SWT:Au

Left blank

Avg.

e
N

U

» |
\ av6_BE 54|

50) S ——
»
"
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL

: RBMW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO3 2422MHz - L

1+3

Vertical

1 (dBuVim)

Fundamental

Date: 12:41:2023

A (@Buvim)

Date: 12-11-2023

et

10

i A
SOt el

AP

PERK 74

Avg.

: AVG_54 3m HORN_62115_236809 VERTICAL
: RBN:1000.000KHz VBI:0.010KHz SWT:Auto

10
310 2340, 2360, 2380, 400, 2420, 2440, 2460, 2470 000 300, 1500 1700  1900. 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site : @3CHO1-CA site : 03CHO1-CA
Condition PEAK_BE_74 3m HORN_62115_230809 VERTICAL Condition : PEAK_74 3m HORN_02115_230809 VERTICAL
: RBW:1000.000KHz VBIW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 12412023 ) (dBuVim) Date: 1211-2023
130 130)
10| 0] 1
AN
90 9|
70 0|
AVG_54|
50 +/ 50 ]|
30 30|
10 10
310 2340, 2360, 2380, 2400, 2420, 2440, 2460, 2470 1000 300, 1500 1700 1900 2100 2300  2500. 2700, 3000
Frequency (MH2) Frequency (MHz)
Site : @3CHO1-CA Site : 03CHO1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 VERTICAL Condition
: RBW:1000.000KHz VBW:0.016KHz SWT:Auto

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CHO3 2422MHz - R

1+3 Vertical

Fundamental

1 (@BuVim)

Date: 12-11-2023

0[N i
(NN

N

_E L
: RBW:1000.00@KHz VBi:3000.000KHz SWT:Auto

Peak

"~ pec ot 74
. M
ol
Mibeispamungs
N—
P
20
1
T T L L NI S S ™
frecuency Wiz
Site : @3CHO1-CA
Condition  : PEAK_BE_74 3n HORN_62115_230809 VERTICAI

Left blank

: RBMW:1000.000KHz VBW:0.01KHz SWT:Auto

Avg.

oo [
N
w
|
"
\
™ \_’
T~ AvG e 54l
o _
)
)
S S S O S N
L
Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02115_230809 VERTICAL

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO6 2437MHz - L

1+3 Horizontal

Fundamental

Avg.

o
<
0 /W 10}
W4 PEAK 74
. e "
1 -
e
" s e
Site : @3CHe1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_©2115_230809 HORIZONTAL Condition : PEAK_74 3m HORN_0©2115_230809 HORIZONTAL
o
<
. o "
N sl
" .
—r— M»>v7~f~~J
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL Condition

: AVG_54 3m HORN_02115_230809 HORIZONTAL
: RB:1000.000KHz VBI:

.010KHz SWT:Auto

TEL : 408-904-3300
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO6 2437MHz - R

1+3

Horizontal

Fundamental

1 (@BuVim)

Date: 12-11-2023

o WM%W”\

\

Avg.

: RBMW:1000.000KHz VBW:0.010KHz SWT:Auto

PEAK BE 74
70 T
b,
N
50
3
10
a0 2430, 2440 2450 2460, 20, 2080, 20 00
Froquency (Miz)
site : @3cHe1-cA
Condition : PEAK_BE_74 3m HORN_62115_230809 HORIZONTAL
: RBIN:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12:41-2023
130
L=
T~
%)
7
—] AvG B 54
50 —
3
10
a2 200 240 750, 200 za0. 280, im0 200
Frequency (MHz)
site : @3cHe1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 HORIZONTAL

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO6 2437MHz - L

1+3

Vertical

Fundamental

Avg.

) duvim) Oate: 12412023 ) @Buvimy Oate: 12412023
130 120
.
o g o
[T Mty
i \ s
\ ook 4
g M 7 \LA
- R

50 bbb i kA

! 3

10 10

0 740 F Fy T T N T 00 7m0 00 oo fa o6 feon  Foo 700 200 700, )
roquency (HHz) Froquency (WHs)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_62115_230809 VERTICAL Condition : PEAK_74 3m HORN_02115_230809 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW: 3000.000KHz SUT:Auto
) @uvim) Oate: 12412023 ) @Buvimy Date: 12112023
120 120
o 1o :
a0 2
7 / n
6 54
s
) 3
10 10
30 E R T 7 T P 50 7010 700 Too wn o fon  Foo  Z00 200 700, E)
roquency (HH:) Froquency (WH:)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_62115_230809 VERTICAL Condition
© RBM:1000.000KHz VBW:0.610KHz SWT:Auto

: AVG_54 3m HORN_62115_236809 VERTICAL
: RB:1000.000KHz VBI:

.10KHz SWT:Auto

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO6 2437MHz - R

1+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 12-11-2023

PEAK BE 74
m ",
P e
o
Mttt
50
0
10
a2z 2440 7450 260, 2. Zaa0. )
Froquency (Miz)
site : e3cHe1-CA
Condition : PEAK_BE_74 3m HORN_02115_230809 VERTICAI

_E L
: RBW:1000.00@KHz VBi:3000.000KHz SWT:Auto

Left blank

Avg.

1 (g8

)

Date: 12-11-2023

ave_E 54|

420

site
Condition

2430,

2840, 250, 20, 2480,

2450,
Frequency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02115_230809 VERTICAL
: RBMW:1000.000KHz VBW:0.01KHz SWT:Auto

2490, 250

Left blank

TEL : 408-904-3300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CHO9 2452MHz - L

1+3 Horizontal Fundamental

1 (@BuVim) Date: 02.02.2024 1 @BuVim) Date: 02.02.2024
130

1
10 10l

%0 /
70

N O N O OO o ’ |

| SE——

PEAK 74

bbbt
[ P

510 EED 7560 7360, 240, 7z, 2440 260, 2470 000 00 s00. 1700 1900 2100 Z00. 2600 2700 000
Frequency (W) Freauency (MHa)
site : e3cHe1-CA site : @3cHe1-CA
Condition : PEAK_BE_74 3m HORN_02115_230809 HORIZONTAL Condition : PEAK_74 3m HORN_62115_230809 HORIZONTAL
: RBMW:1000.000KHz VBW: 3000.000KHz SWT:Auto : RBW:1000.000KHz VBW: 3000.000KHz SWT:Auto
1 (6Buvim) Date: 02.02.2024 ) (6Buvim) Date: 02.02.2024
130 130
9 o -
9 9
i 7
S G 54
50 S 50 =
I e L
3 3
10 10
510 a0, 560, EED 240 7. 240 260 2470 %00 00 S0 700 900 2100 7300 2600 2700, 000
Frequency (HHa) Frequency (MHa)
site : @3cHe1-CA site : @3cHe1-cA
Condition : AVG_BE_54 3m HORN_02115_230809 HORIZONTAL Condition : AVG_54 3m HORN_02115_230809 HORIZONTAL
: RBN:1000.000KHz VBW:0.010KHz SWT:Auto

: RBW:1000.000KHz VBMW:0.010KHz SWT:Auto

Avg.

TEL : 408-904-3300 Page Number : D34 of D63



ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO9 2452MHz - R

1+3

Horizontal

Fundamental

1 (@BuVim)

Date: 02.02.2024.

ol

it

p .

PEAK_BE 74
T

50)
30
10
420 2450, 2440, 2450, 2460, 270, 2480, 2490, 250
Frequency (MHz)
site : @3CHe1-CA
Condition : PEAK_BE_74 3m HORN_2115_230809 HORIZONTAL
: RBMW:1000.000KHz VBi:3000.000KHz SWT:Auto
A (@BuVim)

Avg.

Date: 02.02.2024.

ave_E 54|
50 —
30
10
420 2450, 2440, 2450, 2460 270, 2480, 2490, 250
Frequency (MHz)
: @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02115_230809 HORIZONTAL

: RBW:1000.000KHz VEMW:0.010KHz SWT:Auto

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO9 2452MHz - L

1+3

Vertical

Fundamental

Avg.

: RBW:1000.000KHz VEMW:0.010KHz SWT:Auto

10| 10| 1
I
AT S
e o
N
o o (S -
st i
Condition : PEAK_BE_74 3m HORN_02115_230809 VERTICAL Condition : PEAK_74 3m HORN_02115_230809 VERTICAL
,
oot
o o =
- i
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_02115_230809 VERTICAL Condition

AVG_54 3m HORN_62115_230809 VERTICAL

: RBW:1000.000KHz VBMW:0.010KHz SWT:Auto

TEL : 408-904-3300
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR231214001A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax EHT40 Full CHO9 2452MHz - R

1+3

Vertical

Fundamental

1 @BV

) Date: 02.02.2024

™ wﬂ"r/
-

B S N T
e T\

:
"

‘
J <
e

T

Avg.

420 2450, 2440, 2450, 2460 270, 2480, 2490, 250
Frequency (MHz)
: @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02115_230809 VERTICAL

: RBW:1000.000KHz VEMW:0.010KHz SWT:Auto

b
50
3
10
TR T 2440 745 2460 770 220 P
Frequency (MHn)
site : eacHo1-CA
Condition : PEAK_BE_74 3m HORN_62115_230809 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 02022024
130

Left blank

TEL : 408-904-3300
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: D37 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1+3 Horizontal Vertical

Date: 1212202 Date: 12422023
130 130
9 0]
% |
7 7|
e ave s
50 ————— - 50 T P S SV R
i = P
. M b
30 30
10 10
30004000, 5000 5000 70000, T2000. 000, 6000, 18000 04000 G000, 2000 0000 2000 000, 6000, 18000
Frequency (WHg) Frequency (WHz)
site : @3CHe1-CA site : o3cHo1-CA
Condition : PEAK_74 3m HORN_62115_230809 HORIZONTAL

Condition : PEAK_74 3m HORN_62115_236809 VERTICAL

Peak

Avg.

TEL : 408-904-3300 Page Number : D38 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1+3 Horizontal Vertical

1 (@BuVim) Date: 12122023 A (@Buvim) Date: 12-12.2023
130 130
ol 110
%) 9
i 70
VG 54 VG 54
50 50|
U U L M NS S G | e -
) 30
10 10]
0600 12000, 13000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000, 4000, 15000, 16000, 7000, 8000
Frequency (Miz) Frequency (MHz)
Site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_S4 3m HORN_02115_230809 HORIZONTAL

Condition : AVG_54 3m HORN_62115_236809 VERTICAL

10.6G
~18G

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+3 Horizontal Vertical

) @Buvim) Date: 12422023 ) @Buvimy Date: 12422023
130 120
o o
a0 2
peAK 74 peAK 74
g 7
e 54l G
s = T S 1) T e ———————— -~
[ NE AT e e -
! 3
10 10
004000 £ o0, S T T — ) 004000 w000, [ T T Taoo fe0m. 700
roquency () Froquency (WH:)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : PEAK_74 3m HORN_62115_230809 HORIZONTAL

Condition : PEAK_74 3m HORN_62115_230869 VERTICAL

Peak

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+3 Horizontal Vertical

1 (@BuVim) Date: 12122023 A (@Buvim) Date: 12-12.2023
130 130
ol 110
%) 9
i 70
VG 54 VG 54
50 50|
) 30
10 10]
0600 12000, 13000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000, 4000, 15000, 16000, 7000, 8000
Frequency (Miz) Frequency (MHz)
Site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_S4 3m HORN_02115_230809 HORIZONTAL

Condition : AVG_54 3m HORN_62115_236809 VERTICAL

10.6G
~18G
Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1+3 Horizontal Vertical

) @Buvim) Date: 12422023 ) @Buvimy Date: 12422023
130 120
o o
a0 2
peAK 74 peAK 74
g 7
6 54| G 5
s PE—— S 0| S R B—— g
[N - VA,
! 3
10 10
004000 £ o0, S T T — ) 004000 w000, [ T T Taoo fe0m. 700
roquency () Froquency (WH:)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : PEAK_74 3m HORN_62115_230809 HORIZONTAL Condition

: PEAK_74 3m HORN_62115_230869 VERTICAL

Peak

Avg.

TEL : 408-904-3300 Page Number : D42 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1+3 Horizontal Vertical

1 (@BuVim)

Date: 12122023 A (@Buvim) Date: 12-12.2023
130 130
ol 110
%) 9
i 70
VG 54 VG 54
50 50|
S S I R— L U B USSP S S
) 30
10 10]
0600 12000, 13000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000, 4000, 15000, 16000, 7000, 8000
Frequency (Miz) Frequency (MHz)
Site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_S4 3m HORN_02115_230809 HORIZONTAL

Condition : AVG_54 3m HORN_62115_236809 VERTICAL

10.6G
~18G
Avg.
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR231214001A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+3 Horizontal

Vertical

Date: 12:12.2023

Peak

Avg.

Date: 12122023
130 130
o o
9% 9%
PEAK 74 PEAK 74
7 70
50 e 50 T E——
papr—— i e
IS A e
3 3
1 1
0004000, 000, 000 70000, T2000. 4000 6000, 18000 0004000, 5000 000, 70000, T2000. 000, 6000, 18000
Frequency (MHa) Frequency (MHa)
site : @3CHe1-CA site : @3CHe1-CA
Condit: : PEAK_74 3m HORN_62115_230809 HORIZONTAL Condit

: PEAK_74 3m HORN_@2115_230809 VERTICAL

TEL : 408-904-3300

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1+3 Horizontal Vertical

1 (@BuVim) Date: 12122023 A (@Buvim) Date: 12-12.2023
130 130
ol 110
%) 9
i 70
VG 54 VG 54
50 50|
S IS R Ny e — — e
) 30
10 10]
0600 12000, 13000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000, 4000, 15000, 16000, 7000, 8000
Frequency (Miz) Frequency (MHz)
Site : @3CHO1-CA site : @3CHO1-CA

Condition : AVG_S4 3m HORN_02115_230809 HORIZONTAL Condition : AVG_54 3m HORN_62115_236809 VERTICAL

10.6G
~18G
Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1+3 Horizontal Vertical

1 (dBuVim) Date: 12:12.2023 A (@Buvim) Date: 12-12.2023
130 130
of 110
%) 9
PEAK 74 PEAK 74
i 70
VG 54 VG 54
s e e e 50| 3 PR e e———— e =
SIS - oo
3 30
1) 10]
0004000, 5000, 8000, 70000, 12000, 4000, 6000, 8000 0004000, 5000, 000, 10000, 12000, 4000, 16000, 8000
Froquency (MHz) Frequency (MHz)
Site : @3CHOL-CA site : @3CHE1-CA
Condition : PEAK_74 3m HORN_62115_230809 HORIZONTAL Condition

: PEAK_74 3m HORN_62115_230869 VERTICAL

Peak

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1+3 Horizontal Vertical

1 (@BuVim) Date: 12122023 A (@Buvim) Date: 12-12.2023
130 130
ol 110
%) 9
i 70
VG 54 VG 54
50 50|
SR S A P S — |
) 30
10 10]
0600 12000, 13000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000, 4000, 15000, 16000, 7000, 8000
Frequency (Miz) Frequency (MHz)
Site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_S4 3m HORN_02115_230809 HORIZONTAL

Condition : AVG_54 3m HORN_62115_236809 VERTICAL

10.6G
~18G
Avg.

TEL : 408-904-3300 Page Number : D47 of D63



ssamonas. FCC RADIO TEST REPORT Report No. : FR231214001A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1+3 Horizontal Vertical
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Appendix E. Duty Cycle Plots

Duty

Antenna Band Cycle(®%)

T(us) 1/T(kHz) VBW Setting

143 802.11b 97.45 687 1.46 3kHz

143 802.11¢g 99.10 - - 10Hz

143 2.4GHz 802.11be EHT20 Full RU 99.63 - - 10Hz

143 2.4GHz 802.11be EHT40 Full RU 99.45 - - 10Hz
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